Ly s
Z

TOURNAMENT ULTRA
LITE CE

7576

SN: T7699

Revised November, 2017

Product Support: 1020 Hawaii Rd; Humboldt, KS 66748
1-888-422-5173 wj@smithco.com



mailto:wj@smithco.com

TABLE OF CONTENTS

TITLE PAGE
Frame Drawing 1
Frame Parts List 2
Roller Housing Drawing 3
Roller Housing Parts List 4
Steering Drawing 5
Steering Parts List 6
Engine Drawing & Parts List 7
Wiring Drawing & Parts List 8
Hydraulic Plumbing Drawing 9
Hydraulic Plumbing Parts List 10
750-847 Pump Drawing 11
750-847 Pump Parts List 12
Pump Linkage Drawing 13
Pump Linkage Parts List 14
Performance Chart 15-16
7520 Trailer Drawing 17
7520 Trailer Parts List 18
7525 Trailer Drawing f/7000 19
7525 Trailer Parts List f/7000 20
CE 21-22

SMITHCO Warranty 23-24



7576 FRAME DRAWING




/576 FRAME PARTS LIST

REF# PART# DESCRIPTION QTY.
1 832-123-2 Low-Back “Smithco” Seat Assembly 1
2 750-913 Engine Cover 1
3 750-917 Engine Cover Hold Down 4 7/8” 2
4 750-891 Gas Shock Assembly w/Ball Stud 1
5 750-911 Seat Hinge 1
6 750-916 Oil Tank 1
7 750-908 Deck Plate 1
8 720-078-1 5/16” x 1” Clevis Pin 2
9 720-079 Cotter Pin 3/32” x %4~ 2
10 11-101-1 Ya” Fine Thread Yoke 2
11 750-915 Left Foot Pedal Rod 1
12 750-914 Right Foot Pedal Rod 1
13 750-912 Foot Pedal 1
14 750-912 Foot Pedal 1
15 10-007 Bushing 4
16 750-906 Main Frame 1
17 750-192 1 1/8” Poly Hex Nut & Cap 2
18 932-042 Thick Slotted Hex Nut 1 74" — 12 2
19 709-143-1 1/8” x 2 V2" Cotter Pin 2
20 932-023 Bearing 4
21 932-024 Spacer 2
22 932-022 Seal 4
23 400-061 2" x 3 1/2” Bolt 1
24 750-186 Spacer 2" ID x %" OD x 2" 2
25 750-907 Swivel Axle Bracket 1
26 750-118-1 Oil Tank Cap 1
27 400-112 2" Lock Nut 1
28 400-008 5/16” x 2 ¥2" Bolt 2
29 400-109 5/16” Lock Nut 2
30 400-116 3/8” Lock Nut 2
31 400-018 3/8” x 2 /2" Bolt 2
32 44-967 5/16” FT Tie Rod End 2
33 400-002 5/16” x 1” HHCS 2
34 400-281 5/16” Flange Locknut 2
35 750-942 Left Outer Step (CE Only) 1
36 750-943 Right Outer Step (CE Only) 1
37 750-269 Battery Box 1



7576 ROLLER HOUSING DRAWING

7)) [EFvsie




7576 ROLLER HOUSING PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-825 Left Roller Housing 1
2 750-826 Right Roller Housing 1
4 40-199 Idler Spring 1
5 1083 #50 Master Link 3
6 750-415 #50 Chain 50 pitch w/3 Connecting Links 1
7 750-821 Roller Cylinder 2
8 400-105 2" — 13 Hex Nut 5
9 713-806 Ball Joint 2
10 400-056 2" —13 X 22" HHCS 2
11 400-136 ¥2" — 20 Fine Thread Hex Nut 2
12 750-411 Tie Rod 1
13 400-044 V2" — 20 x 1”7 Bolt 2
14 400-208 V42" Lock Washer 2
15 720-004 Flange Bearing 2
16 750-721 Spacer 1 V4’ 2
17 750-220-2 Hub w/Plate, Bushing & Shaft 2
18 750-210-2 Scraper Knob 4
19 750-210-1 Scraper Rod 2
20 750-210 Scraper Assembly 2
21 750-802 Hub 4 Bolt 2
22 1189 Lug Bolt 8
23 400-210 ¥2” Lock Washer 8
24 400-105 ¥2” — 13 Hex Nut 8
25 750-801-3 Castle Nut 2
26 740-023 3/16” x %" Key 2
27 750-801 Hydro Gear Motor 2
28 750-827 Bolted End Plate f/Housing 2
29 400-209 3/8” Lock Washer 16
30 400-090 3/8” x 1 /4" Bolt 16
31 400-103 3/8” Hex Nut 8
32 750-873 Steering Chain Adjuster — Turnbuckle 1



7576 STEERING DRAWING




7576 STEERING PARTS LIST

REF# PART# DESCRIPTION QTY.
1 730-046-2 Steering Wheel Cap 1
2 932-122 5/8” — 18 Hex Jam Nut 1
3 400-143 5/8” Lock Washer 1
4 730-046 Steering Wheel 1
5 832-028-1 Tilt Steering Mechanism & Boot w/Pin 1
6 740-023 3/16” x %" Key 1
7 400-073 V4" x 1” Self Tap Screw 4
8 400-003 5/16” - 18 x 1 V42" HHCS 4
9 400-102 5/16” — 18 Hex Nut 8
10 750-286 Upper Steering Shaft 1
11 832-030 7/132” x 1 /a” Spring Pin 1
12 41-120 U-Joint %" x %" 1
13 1088 3/16” x 1” Key 3
14 750-266 Steering Sprocket Shaft 1
15 750-909 Steering Column 1
16 400-010 5/16” — 18 x 5" HHCS 2
17 400-207 5/16” Lock Washer 8
18 400-314 5/16” x 4 /4" Bolt 2
19 41-194 Chain Adjuster Bracket 1
20 1036 Jackshaft Bearing 2
21 1075 #40 Jackshaft Sprocket 11T 1
22 41-251 #40 Chain x 108 Pitch w/Connecting Link 1
23 750-148-1 Sprocket & Bearing Shaft 5 14" 1
24 750-894 Bearing & Sprocket Bracket 1
25 400-103 3/8” — 16 Hex Nut 4
26 400-209 3/8” Lock Washer 4
27 1040 Front Axle Bearing 1
28 750-234 Steering Sprocket 60T 40BS60 x %" 1
29 750-315 V4" x 2 V2" Spring Pin 2
30 750-133-1 50BS 19 x %" Sprocket 1
31 750-722 1” Spacer (3/4” ID) 1
32 400-116 3/8” — 16 Locknut 4
33 400-202 5/16” Flat Washer 4
34 400-015 3/8"-16 x1 2" HHCS 4
35 750-107 Steering Column Cover 1
36 750-195 Steering Shaft Bracket 1
37 520-007 Bronze Bushing 2
38 709-382-1 V4" 90° Grease Zert 1
39 1088-1 3/16” x 1 2" Key 1



7576 ENGINE DRAWING

7576 ENGINE PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-935 8 HP Engine (Model# GX240UT2 -QAR2) 1
2 400-090 3/8” x 1 V4" Bolt 8
3 1517 V4" x 17 Key 1
4 750-851 Pump Hub 17mm w / #5 Key 1
5 720-027 Element 1
6 41-147 Engine Coupling 1” 1
7 750-201 3/16” x 1” Key 1
8 750-127 Bell Housing 6” 1
9 750-127-1 Bell Housing Cover 1
10 750-847 16cc without Aux Charge Pump 1
11 750-211 Engine Base 1
12 750-927 Engine Spacer 4



WIRING DRAWING

WIRING PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-935 8 HP Engine (Model# GX240UT2-QAR2) 1
2 750-555-7 PS1230 Battery 1
3 750-555-5 Rectifier 1
4 932-119-1 Safety Seat Switch 1
5 942-049 Wiring Harness f/Seat Switch 1
6 750-555-6 Wiring Harness 1
7 750-555-2 Light Kit Battery Box 1



HYDRAULIC PLUMBING DRAWING

®
ll.Jlil
@4:@1 e
|
Hpe R NE
h [T~ 1|
@ ® @ @ @ \®
r;a 1011

16
17




HYDRAULIC PLUMBING PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-916 Oil Tank 1
2 750-825 Left Roller Housing 1
3 750-826 Right Roller Housing 1
4 750-302 Filter Head 1
5 750-801 Wheel Motor 2
6 750-847 16cc without Aug Charge Pump 1
7 750-326 Wheel Motor Fitting 4
8 750-325 Oll Filter Head Fitting 2
9 750-322 Pump Fitting 2
10 750-324 Pump Fitting Top 1
11 750-295 Pump Fitting 1
12 750-920-1 Hyd Hose 57” x ¥2” (w/o 90° to Straight) 1
13 750-502 Hard Line Clamp 2
14 750-920-2 Hydraulic Hose 14” — Pump to Filter 1
15 750-920-3 Hydraulic Hose 35” 2
16 750-920-4 Hydraulic Hose 11” — Oil Tank to Filter Head 1
17 750-920-5 Hydraulic Hose 7”7 — Oil Tank to Pump 1
18 750-519 Hard Line Long Left Side 1
19 750-520 Hard Line Short Left Side 1
20 750-506 Hard Line Long Right Side 1
21 750-507 Hard Line Short Right Side 1
22 750-923 Drain Cap 1
23 750-920-6 Drain Hose 1
24 750-920-7 Hydraulic Hose 52” 1

NOTE: OIL FILTER IS A PART# 750-300

COMPLETE HOSE KIT IS A PART# 750-920

10



750-847 PUMP DRAWING

OVERHAUL SEAL KIT

11



750-847 PUMP PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-847-3 Retaining Ring 1
2 750-847-4 Lip Seal 1
3 750-847-5 Spacer 1
4 750-847-6 Shaft Kit 1
5 750-847-7 Housing 1
6 750-847-8 Trunnion Seal Kit 1
7 750-228-15 Pin 2
8 750-847-9 O-Ring 1
9 750-847-10 Charge Relief 1
10 750-847-11 Shock Valve Kit 1
11 750-847-12 End Cap 1
12 750-847-11 Shock Valve Kit 1
13 750-847-13 Plug 1
14 750-228-7 Bypass Kit 1
15 750-847-14 Charge Pump 1
16 750-847-15 Screw 4
17 750-847-13 Plug 1
18 750-847-16 Screw 2
19 750-847-17 Valve Plate 1
20 750-847-18 Cylinder Block 1
21 750-847-19 Thrust Bearing 1
22 750-847-20 Swash Plate 1
23 750-128-38 Slot Guide 1
24 750-847-21 Trunnion Arm 1
25 750-849 Seal Kit 1

12



PUMP LINKAGE DRAWING

13



PUMP LINKAGE PARTS LIST

REF.# PART# DESCRIPTION QTY.
1 750-800 Pump 1
2 750-228-30 Bushing 1
3 750-343-1 Shift Lever Top (New) 1
3 750-343 Shift Lever Top (Old) 1
4 750-344-1 Shift Lever Bottom w/Bolt (Sg. Hole .470) 1
4 750-344 Shift Lever Bottom (Sq. Hole .350) 1
5 750-228-31 Bushing 1
6 750-345 Shift lever Right (Bent) 1
7 750-229-1 Gold Spring 1
8 750-228-32 Nylon Washer 1
9 750-346 Shift Lever Left (Straight) 1
10 750-228-33 Nylon Washer 1
11 750-228-34 5/16” Flat Washer 2
12 750-228-35 Allen Head Bolt 1
13 750-228-36 Allen Head Bolt 1
14 750-228-37 Pump Bracket Kit 1

14



PERFORMANCE CHART

Product Type PC PG ) PR PW
Displacement in®/rev 0.37 0.62 0.73 0.97 1.33
[cclrev] [6.1] [10.2] [12] [16] [21.8]
Input Speed
Maximum Unloaded rpm 3600 3600 3600 3600 3600
Minimum Loaded pm 1800 1800 1800 1800 1800
System Operating Pressure
Continuous psi 750 1000 1000 1250 1250
[bar] [51] [70] [70] [86] [86]
Intermittent psi 1750 2100 2100 2500 2500
[bar] [120] [145] [145] [172] [172]
Peak psi 2500 3500 3500 3750 3750
[bar] [172] [240] [240] [260] [260]
Pump Performance
@ 2400 rpm/1000 psi gpm [I/min] 3.6 [13.6] 6.1[23.1] 7.1[26.8] 9.6 [36.3] 13.1[49.6]
@ 3000 rpm/1000 psi gpm [/min]  4.5[17.0] 7.6 [28.8] 8.9 [33.6] 12 [45.4] 16.4 [62.1]
@ 3600 rpm/1000 psi gpm [/min] 5.4 [20.4] 9.2 [34.8] 10.8 [40.8] 14.4 [54.5] 19.6 [74.2]
Case Pressure
Maximum @ Cold Start psi [bar] 10[0.7] 10 [0.7] 10 [0.7] 25[1.7] 25[1.7]
Continuous - Max. psi [bar] 4[0.3] 40.3] 40.3] 10[0.7] 10 [0.7]
Inlet Vacuum
Maximum Continuous Inches Mercury 4 4 4 4 4
Charge Pump Displacement(s)
in®/rev .13 0.11/0.13 0.19 0.13/0.19 0.13/0.19
[ccirev] [2.1] [1.9/2.1] [3.2] [2.1/3.2] [2.1/3.2]
Auxiliary Pump Displacement
in®/rev 0.19 0.19 0.19 0.19 0.19
[cclrev] [3.2] [3.2] [3.2] [3.2] [3.2]
Auxiliary Pump Relief Setting
psi 650 650 650 650 650
[bar] [45] [45] [45] [45] [45]
Auxiliary Pump Performance
@3200 rpm, 500 psi, 70 SUS
[13 Cst] oil, & 180°F gom  1.8-20 1.8-2.0 1.8-2.0 1.8-2.0 1.8-2.0
[/min]  [6.8-7.6] [6.8 - 7.6] [6.8 - 7.6] [6.8 - 7.6] [6.8-7.6]
Control Torque Required
to Stroke Pump
[Approximate - 20° External Stroke Angle]
75 85 85 95 105

15



Ib-in / 1000 psi
[N-m /70 bar]
Ib-in / 500 psi
[N-m / 35 bar]

Pump Oil Temperature

Maximum Intermittent (hottest point) °F
[°C]
Normal Operating Range °F
[°C]
Fluid Viscosity Limits @ 230°F [110°C]
Optimum SUS[cSt]
Minimum SUS[cSt]
Weight of Unit
Ibs [kg]
Inlet Filtration Requirement
Nominal micron

[8.5]
55
[6.2]
230
[110]

-10 to 200
[-23 to 93]

70 [13]
55 [9]

7[3.2]

25

[9.6]
60
[6.8]
230
[110]

-10 to 200
[-23 to 93]

70 [13]
55 [9]

8[3.6]

25

[9.6]
60
[6.8]
230
[110]

-10 to 200
[-23 to 93]

70 [13]
55 [9]

12.65 [5.7]

25

[10.7]
75
[8.5]
230
[110]

-10 to 200
[-23 to 93]

70 [13]
55 [9]

12 [5.4]

25

[11.9]
85
[9.6]
230
[110]

-10 to 200
[-23 to 93]

70 [13]
55 [9]

14 [6.3]

25

16



/520 TRAILER DRAWING

17



/520 TRAILER PARTS LIST

REF# PART# DESCRIPTION QTY.
1 750-430 Trailer Bed 1
2 750-432 Right Side Ramp 1
3 750-431 Left Side Ramp 1
4 750-433 Ramp Plate 1
5 400-321 Ya” X %" X 20 Truss Head Bolt 8
6 400-342 Ya” Flanged Locknut 8
7 750-422 3/64 x 6 Lanyard 2
8 750-421 Snap Pin 3/16 x 1 V4’ 2
9 750-441 Ramp Latch 2
10 400-112 ¥2” — 13 Locknut 2
11 400-027 2" —13 x1 %" HHCS 2
12 750-164-7 Rubber Matting f/7520 Ramp 55” x 7” 4
13 750-438 Rubber Matting f/Bed 47” x 7” 2
14 400-255 Elevator Bolt 12
15 750-961-1 Jack Pin 1
16 400-281 5/16” Flanged Locknut 12
17 750-434 Drawbar 1
18 750-435 Drawbar Hitch 1
19 400-061 2" —13 x 3 2" HHCS 4
20 400-112 ¥2” — 13 Locknut 6
21 40-168 Cotter Pin 1/8 x 17 4
22 750-436 Ramp Pin 2
23 750-960 Axle 1
24 400-015 3/8"-16 x 1 %" HHCS 4
25 400-116 3/8” Locknut 4
26 2027-1 Hub Only 2
27 1187 Lug Nut 8
28 2028-1 Bearing 4
29 709-126 Spindle Nut 2
30 2024 Dust Cap 2
31 720-043 Cotter Pin 2
32 750-967 Wheel & Tire 2
33 750-967-1 Tire 2
34 2026 Wheel 2
35 750-961 Jackstand 1
36 750-435-1 Ball Hitch 1
37 750-440 Roller Stop 1
38 400-202 5/16” Flat Washer 8
39 400-014 3/8" - 16 x 1" HHCS 2
40 400-202 5/16” Flat Washer 4
41 400-116 3/8” Locknut 2

18



7

525 TRAILER DRAWING F/7000 ROLLER

19



7525 TRAILER PARTS LIST F/7000 ROLLER

REF# PART# DESCRIPTION QTY.
1 750-430 Trailer Bed 1
2 750-432 Right Side Ramp 1
3 750-431 Left Side Ramp 1
4 750-433 Ramp Plate 1
5 400-321 Va" X %" X 20 Truss Head Bolt 8
6 400-342 Ya” Flanged Locknut 8
7 750-422 3/64 x 6 Lanyard 2
8 750-421 Snap Pin 3/16 x 1 '4” 2
9 750-441 Ramp Latch 2
10 400-112 ¥2” — 13 Locknut 2
11 400-027 2" —13 x1 %" HHCS 2
12 750-164-7 Rubber Matting f/7520 Ramp 55" x 77 4
13 750-438 Rubber Matting f/Bed 47” x 7” 2
14 400-255 Elevator Bolt 12
15 750-961-1 Jack Pin 1
16 400-281 5/16” Flanged Locknut 12
17 750-434 Drawbar 1
18 750-435 Drawbar Hitch 1
19 400-061 2" —13 x 3 %" HHCS 4
20 400-112 ¥2” — 13 Locknut 6
21 40-168 Cotter Pin 1/8 x 17 4
22 750-436 Ramp Pin 2
23 750-960 Axle 1
24 400-015 3/8"-16 x1 2" HHCS 4
25 400-116 3/8” Locknut 4
26 2027-1 Hub Only 2
27 1187 Lug Nut 8
28 2028-1 Bearing 4
29 709-126 Spindle Nut 2
30 2024 Dust Cap 2
31 720-043 Cotter Pin 2
32 750-967 Wheel & Tire 2
33 750-967-1 Tire 2
34 2026 Wheel 2
35 750-961 Jackstand 1
36 750-435-1 Ball Hitch 1
38 400-202 5/16” Flat Washer 8

20



DECLARATION OF CONFORMITY = fIEK/IAPALINA 3A CbOTBETCTBME » PROHLASENI O SHODE » OVERENSSTEMMELSESERKLERING =
CONFORMITEITSVERKLARING * VASTAVUSDEKLARATSIOON = VAATIMUSTENMUKAISUUSVAKUUTUS = DECLARATION DE
CONFORMITE = KONFORMITATSERKLARUNG = AHAQEH EYMMOP®QOIHE = MEGFELELOSEGI NYILATKOZAT * DICHIARAZIONE DI
CONFORMITA = ATBILSTIBAS DEKLARACIA » ATITIKTIES DEKLARACUA = DIKIARAZZJONI TAL-KONFORMITA = DEKLARACIA
ZGODNOSCI » DECLARAGAO DE CONFORMIDADE = DECLARATIE DE CONFORMITATE * VYHLASENIE O ZHODE = IZJAVA O SKLADNOSTI
= DECLARACION DE CONFORMIDAD » DEKLARATION OM OVERENSSTAMMELSE

Business name and full address of the manufacturer » Tsproscko UMe 4 Nbnex agpec Ha npoussoguTens » Obchodni jméno a pina adresa
vyrobce = Producentens firmanavn og fulde adresse » Bedrijffsnaam en volledig adres van de fabrikant » Tootja &rinimi ja téielik aadress =
Valmistajan toiminimi ja taydellinen osoite » Nom commercial et adresse compléte du fabricant » Firmenname und vollstéindige Adresse des Smithco Inc.
Herstellers « Emwvupia kai raxudpopikij SiedBuvon karaokeuaoTr = A gydrté Ozleti neve és teljes cime » Ragione sociale e indirizzo 34 West Avenue
completo del fabbricante » Uznémuma nosaukums un pilna raZotaja adrese = Verslo pavadinimas ir pilnas gamintojo adresas » Isem

N " Wayne PA USA
kummer¢jali u indirizz shinh tal-fabbrikant = Nazwa firmy i pelny adres producenta = Nome da empresa e enderego completo do fabricante » 19087-3311
Denumirea comerciald i adresa comp1eta a producétorului = Obchodny nézov a Upin4 adresa vyrobeu = Naziv pedjetja in pelni naslov
proizvajalca = Nombre de la emp! ydl i6n pleta del fabricante = Tillverkarens féretagsnamn och kompletta adress
|Product Code = Koa Ha npoaykTa = Kéd vyrobku = Produkikode » Productcode = Tocte kood = Tuotekoodi = Code produit = Produktcode =

Kwﬁlxég nponvmg Ten'nékkéd cod:ce prodntto . F'mdukta kads Pradukto kodas = Kodiéi tal-Prodott = Kod produktu = Cédige do Produto 7576
Machtne Name . Haumeuoaanwe Ha MaluuHara = Nézev slm]e . Masklnnavn . Machlnenaam Masina nimi = Laitteen nimi « Nom de la

machine = Maschinenbezeichnung = Ovopagia pnxavijparog » Gépnév » Denominazione della macchina = lekértas nosaukums « Masinos Tournament Ultra Lite
pavadinimas = lsem takMagna = Nazwa urzadzenia = Nome da Méquina = Numele echipamentului = N&zov stroja = Naziv stroja - Nombre de

Ha manuina = Maskinens namn

Designation = MpeaHasHauerme = Oznageni = Betegnelse = Benaming = Nimetus = Tyyppimerkinté » Pazymeéjimas = Bezeichnung =

Xapakmpliopog « Megnevezés = Funzione * Apziméjums » Lithuanian » Denominazzjoni = Oznaczenie = Designago = Specificatie » Oznatenie Greens Roller
Serial Number = CepueH Homep = Sériové &islo = Serienummer = Serienummer = Seerianumber » Valmistusnumero « Numéro de série *

Senenuummer . iupmxb; uplauég SOrozalszém . Numero di sene . Seruas numurs Sen|os numerls « Numru Serjali » Numer seryjny » T6052
Englne . .ElauraTen . Mutor . Maiur . Mutor . Mauior . Muoﬂnn . Muteur * Motor » Mnxuvf] Modulnév Molore Dzingjs = Variklis = Sahha Honda GX240

» . . . . » 0 or

Net Installed Power » HeTHa ukcTanupana mowyHoct  Gisty instalovany vykon « Installeret nettoeffekt = Netto geinstalleerd vermogen =

Installeeritud netovdimsus « Asennettu nettoteho « Puissance nominale nette » Installierte Nettoleistung » KaBapr eykareatnuévn 1ox0g »
Nettd beépitett teljesitmény = Potenza netta installata = Paredz&ta fikla jauda = Grynoji galia  Wisa' tal-Qtugh » Moc zainstalowana netto = 6 KW
Poténcia instalada = Puterea instalata neta = Cisty instalovany vykon = Neto vgrajena mot = Potencia instalada neta » Nettoeffekt

Conforms to Directives = B cboTBeTcTaue ¢ AupektusuTe » Spliiuje podminky smérnic « Er i overensstemmelse med direktiver » Voldoet aan
de richtlijnen = Vastab direktiividele = Direktiivien mukainen » Conforme aux directives = Entspricht Richtlinien = AkohouBriate moTa 1g
OBnyieg = Megfelel az irdnyelveknek = Conforme alle Direttive = Atbilst direktivam = Atitinka direktyvy reikalavimus = Valutazzjoni tal-

Konformita = Dyrektywy zwigzane * Cumpre as Directivas » Respecté Directivele » Je v silade so smernicami = Skladnost z direktivami =
Cumnle con Ias Diractivas « Unnflar dirsidiv

2006/42/EC;
2000/14/EC Annex V| . Part 1

Conformity Assessment » Oyenka 3a cboTeeTcTaMe = Hodnocenl pinéni podminek = Overensstemmelsesvurdering =

Conformiteitsbeoordeling » Vasiavushindamine » Vaatimustenmukaisuuden arviointi = Evaluation de conformité = Konformitétsbeurteilung =
Alamriorwon Zupudppuwang » Megfeleldség-értékelés » Valutazione della conformita = Atbilstibas noverigjums = Atitikties jvertinimas » Livell 2006/42/EC Annex VIl
tal-Qawwa tal-Hoss Imka]jel . Ocena zgudnoéci . Avallag.éo de Confurrmdade » Evaluarea conformittii = Vyhodnotenie zhodnosti = Ocena

= Bedi ay

Measured Sound Power Level « amepeHo HuBo Ha aeykosa MowyHocT » Naméfeny akusticky vykon = Malte lydstyrkeniveau » Gemeten
geluidsniveau » Mdddetud helivsimsuse tase » Mitattu &Znitehotaso » Niveau de puissance sonore mesuré » Gemessener Schalldruckpegel »
Zradpiopévo eimedo nNTKAS 100G = Mért hangteljesitményszint = Livello di potenza sonora misurato » [zméritais skapas jaudas imenis =
ISmatuotas garso stiprumo lygis = Livell tal-Qawwa tal-Foss |ggarantit « Moc akustyczna mierzona « Nivel sonoro medido = Nivelul mésurat al
puterii acustice = Namerand hladina akustického vykonu = | jena raven zvoéne moéi » Nivel de potencia sonora medido » Uppmtt

M "

77 db{A)Lwa

Guaranteed Sound Power Level = MapaHTupaHo HHBO Ha 3BYKOBA MOLYHOCT = Garantovany akusticky vykon = Garanteret lydstyrkeniveau
Gegarandeerd geluidsniveau » Garanteeritud helivGimsuse tase » Taattu d4nitehotaso = Niveau de pui sonore garanti = Garantierter
Schalldruckpegel = Eyyunpévo emimeBo nynTikig 1ox0og = Szavatolt hangteljesitményszint = Livello di potenza sonora garantito = Garantétais
skapas jaudas limenis » Garantuotas garso stiprumo lygis « Livell ta-Qawwa tal-Floss Iggarantit = Moc akustyczna gwarantowana = Nivel
senoro farantido « Nivelul garamat al putam acustice Garantuvané hladina akustického vykonu = Zajaméena raven zvotne moti = Nivel de

notencia sanora 1i

88 db(A)Lwa

Conformity Assessment Procedure (Noise) = OLieHKa 3a cb0TBETCTBUE Ha NpolefypaTa (Lym) = Postup hodnoceni pinéni podminek (hluk) =
Procedure for o vurdering (Staj) = Procedure van de conformiteitsbecordeling (geluid) » Vastavushindamismenetlus (mira)
= Vaatimustenmukaisuuden arviointimenettely (Melu) = Procédure d'évaluation de conformité (bruit) = Konformit4tsbeurtellungsverfahren
(Gerdusch) » Aiadikacia Afiohéynong Zuppdéppuong (@6pupoc) » Megfeleldség-értékelési eljaras (Zaj) « Procedura di valutazione della
conformita (rumore) « Atbilstibas novrt&juma proceddra (troksnis) » Atitikiies jvertinimo procedira (garsas) = Pro¢edura tal-Valutazzjoni tal- 2000/14/€EC Annex VI Part 1
Konformita (Hoss) = Procedura oceny zgodnoéci (poziom halasu) = Processo de avaliagdo de conformidade (nivel sonoro) Procedura de
evaluare a conformitétii (zgomot) = Postup vyhodnocovania zhodnosti (hluk) = Postopek za ugotavljanje skladnosti (hrup) = Procedimiento de
evaluacién de conformidad (ruido) = Procedur fér bedémning av éverensstimmelse (buller)

21



UK Notified Body for 2000/14/EC » HoTuchuuMpaH oprad B OGeAKUHEHOTO KpancTeo 3a 2000/14/EO = Urad certifikovany podle smérnice &
2000/14/EC = Det britiske bemyndigede organ for 2001/14/EF « Engels adv:esurgaan voor 2000/14/EG » Uhendkunlngrligl teavitatud asutus
direktiivi 2000/14/EQ méistes « Direktiivin 2000/14/EY mukainen ilmoitettu tark laitos |sossa-Bri = Organisme notifié concernant
la directive 2000/14/CE = Britische benannte Stelle fiir 2000/14/EG » Koivotroinuévog Opyavioudg Hvwpévou BaoiAeiou yia 2000/14/EK »
2000/14/EK — egyesilt kirdlysagbeli bejelentett szervezet » Organismo Notificato in GB per 2000/14/CE = 2000/14/EK AK re§istréta
organizacija - JK notifikuotosios jstaigos 2000/14/EC = Korp Natifikat tar-Renju Unit ghal 2000/14/KE = Dopuszczona jednostka badawcza w
Wielkie] Brytanii wg 2000/14/WE » Entidade notificada no Reino Unido para 2000/14/CE « Organism notificat in Marea Britanie pentru
2000/14/CE = Notifikovany organ Spojeného krafovstva pre smemicu 2000/14/ES = Britanski priglageni organ za 2000/14/ES = Cuerpo
notificado en el Reino Unido para 2000/14/CE = Anmaélt argan for 2000/14/EG i Storbritannien

Smitheo / Humboldt
1020 Hawaii Rd.
Humboldt Ks 66748 USA

Operator Ear Noise Level = Onepatop Ha H1BOTO Ha 40N0BUM OT yxoTo Luym » Hiadina hluku v oblasti usi operatora = Elujniveau i farers
erehajde « Geluidsniveau oor bestuurder = Mﬁralsss operaatori kdrvas = Melutaso kéyttdjdn korvan kohdalla = Niveau de bruit & hauteur des

oreilles de I'op . | am Bedii » Emimedio BopUBou ot Asiroupyia = A kezeld filénél mén. zajszint = Livello di potenza
sonora all'orecchio dell'operatore = Trok&pa limenis pie op auss =D Eiojo su madina g lygis = Lwell tal-Foss fil-
Widna tal-Operatur = Dopuszczalny poziom halasu dla operatora « Nivel sonoro nos ouvidos do operador « Nivelul iila h

operatorului = Hiadina hluku pasobiaca na sluch operétora = Raven hrupa pri uSesu upravijavca = Nivel sonoro en el oido del operador =
L idnied aid A

8 db(A)Lwa (2006/42/EC)

Harmonised standards used » Msnonaaauw XapMOHU3UpaHK CTaHaapTK » PouZité harmonizované normy = Brugte harmoniserede standarder

Gebruikte geharmoniseerde stand: . = Kéytetyt istetut standardit - Normes harmonisées
utilisées = Angarwandle harmamsmrla Normen = Evuppowupévu TpéTUTIa TTOU XpnoipoTToniBnkav « Harmonizalt szabvanyok = Standard
armonizzati applicati = | kanotie standarti = P i inti standartai « armonizzati uzati » Normy spéjne

ig; » Normas i

usadas « Standardele armonizate utilizate » PouZité harmonizované normy = Uporabljeni usklajeni
sianﬂarm = Esténdares armonizados utilizados = Harmoniserade standarder som anvénds

Technical standards and specifications used = War cT u cneuyndukauuu = Pouzité normy a specifikace
= Brugte tekniske standarder og specifikationer » Gebruikte technische standaards en sf « K I standardid ja
spetsifikatsioonid = Kdytetyt tekniset standardit ja eritelmat » Spécifications et normes techniques utilisées = Angewandte technische Normen
und Spezﬂ' kaﬂunen T:xvu(d TpdruTa KAt npoﬁmypuwtg TOU Xpnaiy fiénkav « Miiszaki szabvanyok és specifikicidk » Standard fecnici
e ie tehniskie un specifikacijas = Panaudoti techninial standaﬁai ir techniné informacija = Standards u
SD&¢IﬁkaZZjUnIJIEt 1eknn‘.| uzati » Normy i specyfikacje techniczne powia; * Normas técnicas e ificagbes usadas + Standardele
tehnice gi specificatiile utilizate » PouZité technické normy a Specifikdcie = Uporabljeni tehniéni siandardl in specifikacije = Estandares y
especificaciones técnicas utilizadas = Tekniska standarder och specifikationer som anvéinds

BS ENISO 35‘9 -1
- BSENISO 3549 2

The place and date of the declaration » MAcTo u gaTa Ha geknapaumsTa = Misto a datum prohladeni » Sted og dato for erklaeringen = Plaats
en datum van de verklaring = Dek iooni véljastamise koht ja kuupdev = Vakuutuksen paikka ja paivimaéra = Lieu et date de la
déclaration = Ort und Datum der Erklérung = Témog kail nuepopnvia drjhwong = A nyilatkozat kelte (hely és idd) = Luogo e data della
dichiarazione » Deklaracijas vieta un datums = Deklaracijos vieta ir data « ll-post u d-data tad-dikjarazzjoni » Miejsce i data wystawienia

|deklaracii = Local e data da declaragdo = Locul §i data declaratiei = Miesto a datum vyhlasenia = Kraj in datum izjave = Lugar y fecha de la
derl aRlats ach datum fAc (.

Smithce / Humboldt
1020 Hawail Rd.
Humboldt Ks. 66748 USA
Jan 21, 2015

|Signature of the person empowered to draw up the declaration on behalf of the manufacturer, holds the technical documentation and is
authorised to compile the technical file, and who is established in the Community.MoanMc Ha YoBexa, yNbNHOMOLLEH A3 CCTaBK
AeknapauuaTa OT UMETO Ha NPOMIBOAMTENA, KOWTO NOAABPHAELYTEXHUIECKATA AOKYMEHTALMA U € OTOPUINPAH 1a USrOTBM TEXHUYECKUA
daiin 1 e perucTpupan B oGwHocTTa,Podpis osoby opravnéné sestavit prohldseni jménem vyrobce, drZet technickou dokumentaci a osoby

opravnénésestavit technické soubory a zaloZzené v ramei Evropského spolegenstvi.l ift af g der har fuldi 1il at udarbejde
erkleeringen pa vegne af producenten, der er indehaveraf dokumentationen og er bemyndiget til at udarbejde den tekniske journal, og som er
baseret | naeromradet. Handtekening van de persoon die bevoegd is de verklaring de fabrikant te tek de

technischedocumentatie bewaart en bevoegd is om het technische bestand samen te stellen, en die is gevestigd in het
Wuungahlad Ohenduse reglstrlssa kantud isiku allkiri, kes on volitatud tootja nime! deklaratsiooni koostama, kes omab

ner iooni ja kellel on cxgus kooslada tehniline toimik.Sen henkilén allekirjoitus, jolla on istajan valtuutus
1, jolla on halli 1 tekni: iakirjat, joka on valtuutettu laatimaan tekniset asiakirjat ja Juka on sijoittautunut yhteisttn. 5ignature
de la personne habilitée a rédiger la déclaration au nom du fabricant, & détenir la iontechnique, & piler les fichiers techni

et qui est implantée dans la Communauté Unterschrift der Person, die berechtigt ist, die Erkldrung im Namen des Herstellers abzugeben, die
|dietechnischen Unterlagen aufbewahrt und berechtigt ist, die technischen Unterlagen zusammenzustellen,und die in der Gemeinschaft
niedergelassen ist.Yoypapr arépou eEouctodotnpévou yia Tnv olvragn g SHAwong EX HEPOUG TOU KATAOKEVAOTH, © omologkatéxe v
Texvikr] £kBeon kai £xel v e§ouatoBormnon va TafivourioEl Tov TEXVIKG @dkehe kal o oTrojog eivaidlopiopévog otnv Kovémnra.A gyarné
nevében meghatalmazott személy, akinekjogéban &ll médositania a nyilatkozatot, a Brz, déliyel rendelkezik a
miiszaki fijl dsszeallitdsahoz, és aki a k égb ély.Firma della persona autorizzata a redigere la dichiarazione a nome
del fabbricante, in possesso Delladncumentszione tecmca ed aulunzzala a costituire il fascicolo tecnico, che deve essere stabilita nella
Comunita.Tas personas paraksts, kura ir pilnvarota deklaracijas sastadisanai raZotaja varda, kurai ir tehniskadokumentacija, kura ir
pilnvarota sagatavot tehnisko redistru un kura ir apstiprinata Kopiena.Asmuo, kuris yra gana Zinomas, kuriam gamintojas suteiké jgaliojimus
sudaryti $ig deklaracijg, ir kuris jqpas:raﬁa turi visg techning informacijg ir yra 1ga||otas sudaryti techninés informacijos dokumenta.I-firma tal
persuna awtori li tfassal id-di joni fisem ikfabbrik d-d rjoniteknika u hija awtorizzata li tikkompila fajl
tekniku u li hua sfabblllta ﬁl—Kumumié Podpis osoby upowaznionej do sporzgdzenia deklaracii w imieniu producenta, przechowujgcej

zniong do stworzenia dokumentacji technicznej oraz wyznaczonej ds. wspdinotowych.Assinatura da pessoa
com puderes para emitir a dec[ara:;io em nome do fabricante, que possui a documeniaqaotécnica que esté autorizada a compilar o
processo técnico e que esté estabelecida na C i atura p i imputernicite sa elaboreze declaratia in numele
producatorului, care define documentatiatehnicd, este autorizatd sd compileze dosarul tehnic §i este stabilitd in Comunitate.Podpis osoby
poverenej vystavenim vyhldsenia v mene vyrobeu, ktora ma technicki dokumentéciu a jeopravnend spracovat technické podklady a ktora je
umiestnend v Spolotenstve.Podpis osebe, pooblatene za izdelave izjave v imenu proizvajalca, ki ima tehnigne dokumentacijo in
lak lja spis tehniéne dokumentacije, ter ima sedeZ v Skupnosti.Firma de la persona responsable de la declaracién en nombre del
fabricante, que posee la documentacion técnicay esta autorizada para recopilar el archivo técnico y que estd establecido en la
Comunidad.Undertecknas av den som bemyndtgad att uppréma deklarationen & 1|IIverkarens végnar, innehar den tekniskadokumentationen

77

2006/42/EC/Annex Il 1A:10

Larry Johnson
Technical Director
Smitcho Inc.

34 West Avenue
Wayne, PA 19087-3311
Jan 21, 2015

ab B adt e tokai L N o
Certificate Number = Homep Ha ceptudpukar » Cislo osvédéeni « Certifik = Certifi = Sertifikaadi number =
Hyvaksyntédnumero = Numéro de certificat = Bescheinigungsnummer = ApiBp6g MioToTroinmkod = Hitelesitési szam = Ni del certificato *

Setifikata numurs = Sertifikato numeris « Numru taé-Certifikat * Numer certyfikatu = Nimero do Cerificado * Numér certificat = Cislo

--@-@@®---®

English Swnrapcku nsk Nederiands aes frangais Deutsch
itatiano tatviegu listuviy polskl portuguds Ramana slovengina slovensding
walnra lmlha

EAANVIKE ‘magyar

S

espafiol

22



The Smithco Commercial Products Two-Year Limited Warranty

Smithco, Inc. (Smithco) warrants your 2016 or newer Smithco Commercial Product (“Product”) purchased
after October 1, 2016 to be free from defects in materials or workmanship for the period of time listed below.
Where a warrantable condition exists, Smithco will repair the Product at no cost to you including diagnosis,
labor (at the Smithco standard labor rate, subject to the Smithco flat rate schedule), and parts.

Warranty Duration Is:

1. Two years, 1500 operational hours* from the date of delivery to the original purchaser or five years
from the date of original manufacturer of the product, whichever occurs first. (*Products equipped
with hour meter).

2. Products used in rental situations are covered for 90 days from date of delivery to original
user/renter.

Owner responsibilities:

As the Product owner, you are responsible for required maintenance and adjustments stated in your Owner’s Manual.
Failure to perform required maintenance and adjustments can be grounds for disallowing a warranty claim. You are
particularly responsible to train all present and future operators of this product on the safe operation of this
product at your location.

Instructions for Obtaining Warranty Service:

You are responsible for notifying the Authorized Smithco Products Distributor from whom you purchased the Product
as soon as you believe a warrantable condition exists and not later than 30 days from discovery of the condition.

If you need help locating an Authorized Smithco Distributor, or if you have questions regarding your warranty rights or
responsibilities, you may contact us at:

Smithco Product Support Department

Highway SS @ Poplar St.

Cameron, Wisconsin 54822

Telephone: 715-458-4192 E-Mail: ProductSupport@ Smithco.com

Maintenance Parts:

Parts scheduled for replacement as required maintenance (“Maintenance Parts”), are warranted for the period of time
up to the scheduled replacement time for that part.

Items/Conditions Not Covered:

Not all product failures or malfunctions that occur during the warranty period are defects in materials or workmanship.
The items/conditions listed below are not covered by this warranty.

<i7

ysﬁm . . .
Product failures which result from the use of non-Smithco replacement parts, or from
installation and use of add-on, modified, or unapproved accessories are not covered.

<i7

/) smithco . . . . . .

7 Product failures which result from failure to perform required maintenance and/or adjustments
are not covered.

<07

// smiitnco . . . . .

7 Product failures that result from operating the Product in an abusive, negligent or reckless

manner are not covered.

23


mailto:ProductSupport@Smithco.com

<i7

/ Sﬁnsm . . .
7 This warranty does not apply to parts subject to consumption through use, unless found to be
defective. Examples of parts which are consumed, or used up during normal Product operation
include, but are not limited to: blades, tines, teeth, scarifiers, rakes, plates, wear plates, castor
wheels, tires, batteries, filters, belts, nozzles, etc.

A

L

ysmm:o . . S .
This warranty does not apply to failures caused by outside influence. Items considered to be
outside influence include, but are not limited to, weather, storage practices, contamination, use
of unapproved coolants, lubricants, additives, or chemicals, etc.

il

// smitheo .. « ” « .
This warranty does not apply to normal “wear and tear” items. Normal “Wear and Tear
includes, but is not limited to, damage to seats due to wear or abrasion, worn painted surfaces,
scratched decals or windows, etc.

>4

ysmtm . . . . . .
Smithco may require the return of failed parts or components in order determine the validity of
any warranty claim.

sk

y’”‘m Smithco will not be obligated to replace components of other manufacturers if inspection by

the original component manufacturer indicates that failure was due to normal wear and tear,
expected consumption through use or improper care or service.

Other Legal Disclaimers:

The above remedy for product defects through repair or replacement by an authorized Smithco distributor or dealer is
the purchaser’s sole remedy for any defect. This warranty gives you specific legal rights, and you may also have
other rights which vary from state to state.

THERE ARE NO OTHER EXPRESS WARRANTIES OTHER THAN THOSE SET FORTH ABOVE. ALL IMPLIED
WARRANTIES OF MERCHANTABLILITY AND FITNESS FOR USE ARE LIMITED TO THE DURATION OF THE
LIMITED WARRANTIES CONTAINED HEREIN.

Some States may not allow limitations on how long an implied warranty lasts, so the above limitation may not apply to
you.

THE SMITHCO COMPANY IS NOT LIABLE FOR INDIRECT, INCIDENTAL OR CONSEQUENTIAL DAMAGES IN
CONNECTION WITH THE USE OF THE PRODUCT, INCLUDING ANY COST OR EXPENSE OF PROVIDING A
SUBSTITIUTE PRODUCT OR SERVICE DURING PERIODS OF MALFUNCTION OR NON-USE.

Some states may not allow the exclusion of indirect, incidental or consequential damages, so the above exclusion
may not apply to you.

Smithco neither assumes, nor authorizes any person to assume for it, any other liability in connection with
the sale or use of this product.

SMITHCO, INC.
WANYE, PA 19087

24



</\4

=
Vs
SMITHCO



